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Sample Information As Declaration:

Product Nama: Floor spring

Tested Model: JUMP 1Nl

Specification: Power size 2, hold-open function
Model Similarity: N/A

Sample Quantity: 6

Sample I1D: 5150831108-001~006

Date Received: 2015/8/9, 2017/3/31

Date Test Conducted:; 2015/8/31 to 2017/6/27

Status As Sample Received: Sample received was in good condition

Test lab : Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
Test lab address: Mo. 9 Nan Xiang 5an Road, GETDD, Guangzhou, China
Conclusion:

For details refer to attached page(s).

The submitted samples were subjected to Clause 4.3 durability test according to EN
1154:1996/41:2002/AC: 2006

This repart is for the exclusive use of Intertek's Client and s provided pursuant to the agreement between Intertek and Its Client.
Intertek’s responsibility and liability are imited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any lass, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then onby in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by Itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.




Test Items, Method and Results:
If related to subcontract, the remark® for the test items conducted by a subcontractor.

When determining the test result, measurement uncertainty has been considered.

Requirement - Test Result - Rernark Verdict
4 Classification
4.3 Durability (2™) : 8 -
5 REQUIREMENTS
Performance
Table 1
Door Closing moment
closer Any other Opening Doar closer
0 to 4° BE® 1o 92° moment efficiency
Power angle i - Tt
0° to 60 0" to 4
size Mm min, Nm max Mm min. Nm min.
1 9 =13 3 2 26 50
5.4 2 13 <18 4 3 36 50
3 18 <26 f 4 a7 55
4 26 <37 9 f 62 a0
] i7 <54 12 & B3 65
] 54 =87 18 11 134 65
7 87 <2140 29 18 215 65
Durability
£33 The door closer shall be able to close a test door 500 000 cycles p
o conforming to 6.1.1 and 6.2 from an opening angle
of 90° for a minimum of 500, 000 test cycles:
After 5 000 cycles
Closing moment 0°~4°:17.5 Nm
0° to max opening angle: 7,4 Nm
5.3 After 5000 test cycles and after 500,000 test cycles RN p
- he measured closing moments shall be not less
thE e value tated In Table1 Pt SUARRILL ophemn
than the value stated in Table 1 : 0° ~4* : 17,0 Nm
0" to max opening angle: 7,2 Nm
Opening moment
After 5 000 test cycles the maximum measured between 0* and 60"
5.2.4 opening moment shall be not more than the value  |31,8 Nm P
stated in Table 1 for the particular power size of
closer being tested. :
Efficiency G s B o After 5000 cycles: 65,4%
535 After 5000 test cycles and afte ! est cycles After 500,000 cycles: 66,2% p
= the measured efficiency shall be not less than value
stated in Table 1:




Test Items, Method and Results:

Clause Requirement - Test Result - Remark Verdict
Power size 2
Closing time After 5000 cycles:
After 5000 test cycles and after 500,000 test cycles, |The adjustable range of closing
the closing time, from a door opening angle of 90 |time from 1”74 to 108”42
5.2.6 degree, shall be capable of adjustment to 3 seconds |Set closing time: 4”95 p
- or less, and 20 seconds or more. After 500,000 test
cycles, the closing time set at 5000 test cycles shall  |After 500,000 test cycles: .
not have increased by more than 100%, or The adjustable range of closing
decreased by more than 30 % : time from 1”62 to 52"32
closing time: 6”14
After 5000 test cycles
Maximum open angle: 140°
nigles of opeation ) The controlled angle: 85°
5.2.7 The do.or clos-er shall permit the teft door to open P
according to its gr?d.e, and on closing, shall control After 500,000 test cycles
the door from a minimum angle of 70 degree : Maximum open angle: 140°
The controlled angle: 85°
After 5000 and 500 000 test
cycles,
Overload performance
6 The door closer shall be capable of withstanding the |Power size 2 P
closing overload tests : Functicn normally after applied 18
kg overload weight 10 times
overload test.
Temperature dependence
A set closing time of 5 seconds at an ambient
temperature of 20 degree C, shall not increase to
L more than 25 secondsg or decrease to less than 3 PO RS N/A
seconds when tested at —15 degree C and 40 degree
C:
Fluid leakage
5.2.10 Throughouf the test programme there shall be no Not found any fluid leokage P
leakage of fluid from the door closer : troughout thetest
Damage
5211 Throughout the test programme there shall be no  |Not found any damage p

damage to the door closer or its arms that would
adversely affect its performance to this standard :

throughout the test




Appendix A: Sample received photo
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